Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N. 43 006 014 106 1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

AWTA PRODUCT TESTING

P.O. Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

2/359 CHISHOLM AUBURN NSW 2144				TEST NU ISSUE D PRINT D	DATE	: 7-5906 : 07/05/ : 12/06/	2013	
Colou	nts Ref: "Lam density fibr 17: Dark Brow Dark Brow Dark Total	eboard floc n Timber	ring					
Material Specification Nominal Composition: HI Nominal Total Density:	OF (High Dens	ity Fibrebc	ard)					
ASISO 9239.1-2003 Part 1	Determin	to Fire Te ation of th Radiant Hea	e Burning	loorings Behaviour				
Date of sample arrival Date tested: Results:	06/05/20 CHF (Crit	13 ical Heat F			ant F	lux)		
Length Width	1 6.3 9.9	2 5.3 -	3 6.8 -	Mean 6.1 -	kW/ı kW/ı		i i i i i i i i i i i i i i i i i i i	
	626335625		ke Value	1616251	142	\$2\$255		13511225
Length	1 5	2 6	3 8	Mean 6	% m.	in	124225	和田島
Width	4	-	-	-	% m.			
	4 egC and Relating bed to a subs	- ordance wit ive Humidit	- h BSEN 132 y of 50+/-	- 238-2001 a -5% for a	ut a minim	in um of		
Width Note: Sample was condit temperature of 23+/-2de 48 hours prior to test: Each specimen was clamp cement board prior to t The test results relate under the particular co	4 cioned in acc egC and Relat ing bed to a subs cesting e to the beha onditions of	- ordance wit ive Humidit trate of 6m viour of th the test, t	- h BSEN 132 y of 50+/- m thick f: he test spe hey are no	- 238-2001 a -5% for a Ubre reinf ecimens of ot intende	t a minim Corced	in um of oduct oe the		
Width Note: Sample was condit temperature of 23+/-2de 48 hours prior to test: Each specimen was clamp cement board prior to t The test results relate	4 cioned in acc egC and Relat ing bed to a subs cesting e to the beha onditions of	- ordance wit ive Humidit trate of 6m viour of th the test, t	- h BSEN 132 y of 50+/- m thick f: he test spe hey are no	- 238-2001 a -5% for a Ubre reinf ecimens of ot intende	t a minim Corced	in um of oduct oe the		
Width Note: Sample was condit temperature of 23+/-2de 48 hours prior to test: Each specimen was clamp cement board prior to t The test results relate under the particular co	4 cioned in acc egC and Relat ing bed to a subs cesting e to the beha onditions of	- ordance wit ive Humidit trate of 6m viour of th the test, t	- h BSEN 132 y of 50+/- m thick f: he test spe hey are no	- 238-2001 a -5% for a Ubre reinf ecimens of ot intende	t a minim Corced	in um of oduct oe the		
Width Note: Sample was condit temperature of 23+/-2de 48 hours prior to test: Each specimen was clamp cement board prior to t The test results relate under the particular co	4 cioned in acc egC and Relat ing bed to a subs cesting e to the beha onditions of	- ordance wit ive Humidit trate of 6m viour of th the test, t	- h BSEN 132 y of 50+/- m thick f: he test spe hey are no	- 238-2001 a -5% for a Ubre reinf ecimens of ot intende	t a minim Corced	in um of oduct oe the		
Width Note: Sample was condit temperature of 23+/-2de 48 hours prior to test: Each specimen was clamp cement board prior to t The test results relate under the particular co	4 cioned in acc egC and Relat ing bed to a subs cesting e to the beha onditions of	- ordance wit ive Humidit trate of 6m viour of th the test, t	- h BSEN 132 y of 50+/- m thick f: he test spe hey are no	- 238-2001 a -5% for a Ubre reinf ecimens of ot intende	t a minim Corced	in um of oduct oe the		
Width Note: Sample was condit temperature of 23+/-2de 48 hours prior to test: Each specimen was clamp cement board prior to t The test results relate under the particular co	4 cioned in acc egC and Relat ing bed to a subs cesting e to the beha onditions of	- ordance wit ive Humidit trate of 6m viour of th the test, t	- h BSEN 132 y of 50+/- m thick f: he test spe hey are no	- 238-2001 a -5% for a Ubre reinf ecimens of ot intende	t a minim Corced	in um of oduct oe the		





HAEL A. JACKSON B.Sc.(Hons)

This document is issued in accordance with NATA's accreditation requirements. Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if ammended or altered. This document the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd. lachr

0204/11/06

APPROVED SIGNATORY

SADY